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TEST REPORT CERTIFICATION

Applicant LG Electronics Inc.
Manufacturer #1 LG Electronics Inc.
Manufacturer #2 LG Electronics (Huizhou) Inc. Huitai Factory
Manufacturer #3 SHEN ZHEN KWANG SUNG Electronics H.K. Co., Ltd.
Manufacturer #4 PT LG Electronics Indonesia (Factory 1)
EUT Description Receiver
FCCID BEJ9QK-W94R
(A) Model No. W94-R
(B) Serial No. N/A
(C) Brand LG
(D) Power Supply AC 120V, 60Hz
(E) Test Voltage AC 120V, 60Hz

Measurement Procedure Used:

FCC Public Notice DA 00-705 Released March 30, 2000
FCC RULES AND REGULATIONS PART 15 SUBPART C, July 2008
AND ANSI C63.4/2003

(Receiver Unit with FCC CFR 47 Part 15B, §15.107 and §15.109)
(Transmitter Unit with FCC CFR 47 Part 15C, 815.207 and §15.209 and §15.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart B and C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the FCC
official limits.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Report: Dec. 01 ~ 12, 2008 Date of Report: Dec. 12, 2008
Producer : W W
(Cheﬂﬁwang/ Deputy Manager)
Preview :
(Ben Cheng/Manager)

(Leon Liu/Deputy General Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description Receiver

Model Number W94-R

(The EUT is a receiver unit, the RF Module have
transmit and receive functions.)

FCCID BEJ9QK-W94R
Brand Name LG
Applicant LG Electronics Inc.

19-1, Cheongho-Ri, Jinwuy-Myun, Pyungtaek-
City, Kyunggi-Do, 451-713 Korea

Manufacturer #1 LG Electronics Inc.

19-1, Cheongho-Ri, Jinwuy-Myun, Pyungtaek-
City, Kyunggi-Do, 451-713 Korea

Manufacturer #2 LG Electronics (Huizhou) Inc. Huitai Factory

No. 1 Xingda Road, Huitai Industrial Park of
Zhongkai Development Zone, Huizhou City,
Guangdong, China

Manufacturer #3 SHEN ZHEN KWANG SUNG Electronics
H.K. Co., Ltd.

Shi Tou Shan Industrial Zone, Zhuan Chang
Village, Shiyan Town, Baoan District, Shenzhen
City, GuangDong Province, China

Manufacturer #4 PT LG Electronics Indonesia (Factory 1)

Block G - MM 2100 Industrial Town Cikarang
Barat _ Bekasi 17520, west Java Indonesia

TX/RX Module Eleven Engineering Incorporatec,
M/N WHAM2-D2

Fundamental Range 2400MHz ~ 2483.5MHz

Channel Number 20

AUDIX Technology Corporation Report No. EM-F970777



1.2.

Radio Technology
Antenna Gain

Power Cord

Date of Receipt of Sample

Date of Test

List of Interface Ports of EUT

Back View

FCC ID. BEJ9QK-W94R  Page 6 of 109

FHSS Modulation

0.94dBi

Non-Shielded, Undetachable, 1.8m (2 Pin)
Dec. 01, 2008

Dec. 01 ~ 12, 2008

One Set Speaker Ports (+L/R, -L/R)

Tested Supporting System Details

1.21. LCDTV

Model Number

Serial Number

FCCID

Brand

Component Cable

Video Cable

HDMI Cable

S-Video Cable

Power Cable
1.2.2. MINIDISC DECK

Model Number
Serial Number
FCCID
Manufacturer
Optical Cable
Power Cable

1.2.3. HDD/DVD RECORDER

Model Number
Serial Number
BSMI ID
Brand

HDMI Cable
Audio Cable
Power Cable

VIZIO VX20L HDTV
LSAAAAGA4719229

By DoC

VIZIO

Non-Shielded, Detachable, 1.8m
Non-Shielded, Detachable, 1.8m
Shielded, Detachable, 1.8m
Non-Shielded, Detachable, 1.8m
Non-Shielded, Detachable, 1.8m

MDS-S39

3357518

By DoC

SONY

Non-Shielded, Detachable, 1.8m
Non-Shielded, Undetachable, 2.0m

DVR-550H-S

HBDL003262T

R31271-ETC

Pioneer

Shielded, Detachable, 1.8m
Non-Shielded, Detachable, 1.8m
Non-Shielded, Detachable, 1.5m
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1.2.4.

1.2.5.

1.2.6.

1.2.7.

1.2.8.

1.2.9.

1.2.10.

I-POD #1

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
USB Cable
I-POD #2

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
WALKMAN

Model Number
Serial Number
Manufacturer
Audio Cable
MICROPHONE #1

Model Number
Serial Number
Manufacturer

Data Cable
MICROPHONE #2

Model Number

Serial Number

Manufacturer

Data Cable

WIRELESS DVD ECEIVER

Model Number
Serial Number
FCCID
Manufacturer
Power Cord
SPEAKER #1

Model Number
Serial Number
Manufacturer
Impedance
Max. Power
Speaker Cable

FCC ID. BEJ9QK-W94R  Page 7 of 109

Al1204

4HT722TAOVTE

By DoC

R33057

APPLE (Brand: APPLE)
Shielded, Undetachable, 1.0m

A1099

JO5326ZSAZ

By DoC

R33057

APPLE (Brand: APPLE)

RQ-P35LT-K

HA08473

PANASONIC

Non-Shielded, Detachable, 1.8m

DM-510

N/A

KOKA

Non-Shielded, Undetachable, 2.8m

DM-818

N/A

TENLUX

Non-Shielded, Detachable;2.2m

HW904PA

N/A

BEJ9QK-HW904PA

LG

Non-Shielded, Undetachable, 1.8m (2 Pin)

LHS-761AS

3850RMM681C

LG

4Q

200W

Non-Shielded, Detachable, 4.0m
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1.2.11.

1.2.12.

1.2.13.

1.2.14.

1.2.15.

1.2.16.

1.2.17.

1.2.18.
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SPEAKER #2

Model Number LHS-761AS

Serial Number 3850RMM681C

Manufacturer LG

Impedance 4Q

Max. Power 200W

Speaker Cable Non-Shielded, Detachable, 4.0m
SPEAKER #3 (LINK TO EUT)

Model Number LHS-761AS

Serial Number 3850RMM681C

Manufacturer LG

Impedance 4Q

Max. Power 200W

Speaker Cable Non-Shielded, Detachable, 4.0m

SPEAKER #4 (LINK TO EUT)

Add a ferrite core with speaker cable #4

Model Number LHS-761AS

Serial Number 3850RMM681C

Manufacturer LG

Impedance 4Q

Max. Power 200W

Speaker Cable Non-Shielded, Detachable, 4.0m
SPEAKER #5

Model Number LHS-761AC

Serial Number 3850RMM680C

Manufacturer LG

Impedance 4Q

Max. Power 200W

Speaker Cable Non-Shielded, Detachable, 4.0m
SPEAKER #6

Model Number LHS-T6540W

Serial Number N/A

Manufacturer LG

Impedance 4Q

Max. Power 240W

Speaker Cable Non-Shielded, Detachable, 4.0m
SCART CONNECTOR

S-Video Cable Non-Shielded, Detachable,1.8m
FM ANTENNA CABLE

FM Antenna Cable Non-Shielded, Detachable, 1.5m
AM ANTENNA CABLE

AM Antenna Cable Non-Shielded, Detachable, 1.5m

AUDIX Technology Corporation Report No. EM-F970777
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1.3. Description of Test Facility

Name of Firm AUDIX Technology Corporation
EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Test Location & Facility No. 2 Shielded Room
(C2/R5/Semi-AC) No. 67-4, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

No. 5 Open Area Test Site
No. 67-7, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Federal Communication Commission
Registration Number: 90992
Filing on July 31, 2007

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Federal Communication Commission
Registration Number: 90993
Filing on May 19, 2006

NVLAP Lab. Code 200077-0
(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

AUDIX Technology Corporation Report No. EM-F970777
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1.4. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)

Conduction Test 150kHz~30MHz +1.73dB

Radiation Test 30MHz~300MHz +2.99dB

(Distance: 10m) 300MHz~1000MHz +2.73dB

30MHz~300MHz +2.91dB

Radiation Test 300MHz~1000MHz +2.94dB
(Distance: 3m)

Above 1GHz +5.02dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty
20dB Bandwidth + 0.2kHz
Carrier Frequency Separation + 0.2kHz
Time Of Occupancy + 0.03sec
Maximum peak Output power + 0.52dBm
Emission Limitations +0.13dB
Band Edges +0.13dB

AUDIX Technology Corporation Report No. EM-F970777
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2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

Page 11 of 109

The following test equipment were used during the conducted measurement:
(No. 2 Shielded Room)

Item Type Manufacturer Model No. | Serial No. Last Cal. Next Cal.
1. |Test Receiver R&S ESCS30 100339 Mar. 21, 08’ | Mar. 20, 09’
2. |A.M.N. R&S ESH2-Z5 |890485/023| Jan. 24,08’ | Jan. 23, 09’
3. |L.I.S.N. Kyoritsu KNW-407 | 8-855-9 | Mar. 24, 08’ | Mar. 23, 09’
4. |Pulse Limiter R&S ESH3-Z2 001 Feb. 22,08 | Feb. 21, 09’

2.2. Block Diagram of Test Setup
AC POWER «— TRANSFORMER— A.M.N. RECEIVER (EUT)
SOURCE
PULSE LIMITER SPEAKER #3
TEST RECEIVER SPEAKER #4
| MICROPHONE #1 #2
PERSONAL COMPUTER
\ I-POD #1 WALKMAN | FM Antenna
PRINTER 1-POD #2 | | *
WIRELESS DVD RECEIVER
*3 *3 ‘ l
— : SIGNAL LINE v
. SCART CONNECOTR MD SPEAKER #2| |SPEAKER #6
L.I.S.N. 50 OHM TERMINATOR

2.3. Powerline Conducted Emission Limit

Frequency Maximum RF Line Voltage
Quasi-Peak Level | Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remarkl.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation Report No. EM-F970777



2.4.

2.5.
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Operating Condition of EUT

2.4.1. Setup the EUT (Receiver) and simulator as shown on 3.2.
2.4.2. To turn on the power of all equipment.

2.4.3. The Wireless DVD Receiver was playing DVD-Disk and sent the “Color Bar”
image to the LCD TV via HDMI Input of DVD Receiver and sending sound to
speakers through DVD Receiver’s speakers ports during all testing.

2.4.4. The Receiver was receiving sound signal from transmitter and sending to
speakers during all testing.

2.4.5. The other peripheral devices were driven and operated in turn during all
testing.

Test Procedure

The EUT was put on table which was above the ground by 80cm and it’s power
adapter connected to the power mains through a line impedance stabilization network
(L.I1.S.N. #1) and the other peripheral devices power cord were connected to the power
mains through a line impedance stabilization network (L.I.S.N. #2) This provided a
50 ohm coupling impedance for the measuring equipment.  (Please refer to the block
diagram of the test setup and photographs.) Both sides of A.C. line were checked for
maximum conducted interference. In order to find the maximum emission, the
relative positions simulators of the interface cables should be manipulated according
to FCC ANSI C63.4 and FCC Public Notice DA 00-705 during conducted
measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

AUDIX Technology Corporation Report No. EM-F970777
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2.6. Conducted Emission Measurement Results

PASSED.
(Al the emissions not reported below are too low against the prescribed limits.)

The EUT was performed during this section testing and all the test results are attached
in next pages.

EUT Receiver M/N  W94-R
Test Date Dec. 03, 2008 Temperature 27 Humidity 63

Reference Test Data No.: Neutral: # 9 ; Line: # 10

AUDIX Technology Corporation Report No. EM-F970777
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AUDIX TECHNOLOGY Coxp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (@itteme com.iw

ata: 9 File: E:test-data\l'LG'2008'\EM972082A.EMI (10)
80 Level (dBuV) Date: 2008-12-03
\ FCC 15B-B
|
\ CLASS B (AV)
|
1 7 K
40 B
4 5
0
0.15 0.5 1 2 5 10 20 30
. Frequency (MHz
Trace: (Discrete) quency )
Eite : Ho.2 Shielded room Data 9
Condition : ESH2-Z5 Phase : HEUTRAL
Limit : FCC 15B-B
Env. f Ins. 27*C,63% f ESCS 30 Engineer: Albert Liang
EUT : Receiver M/H:W94-R
Power Rating : 120Vac/60H=z
Test Mode OPERATING
LISH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz} {dB) (dB} (dBu¥v) ({dBuv) {dBuv) (dB)
1 0.185 0.10 0.25 43.13 43 .48 64.24 20.76 L1}
2 0.369 0.10 0.31 40.83 41.24 58.52 17.28 1)
3 0.486 0.12 0.34 42.33 42.79 56.23 13.44 1)
4 1.535 0.20 0.40 32.06 32.66 56.00 23.34 1)
5 4,361 0.21 0.43 30.49 31.13 56.00 24 .87 1)
6 9.302 0.29 D.68 34.29 35.26 60.00 24.74 1)
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
(the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation Report No. EM-F970777
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AUDIX TECHNOLOGY Coxp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (@itteme com.iw

Data: 10 File: E:test-data\l'LG'2008'\EM972082A.EMI (10)
80 Level (dBuV) Date: 2008-12-03
\ FCC 15B-B
|
CLASS B (AV)
! |
40 2
3 4 L 4]
0
0.15 0.5 1 2 5 10 20 30
. Frequency (MHz
Trace: (Discrete) quency )
Eite : Ho.2 Shielded room Data 10
Condition : ESH2-Z5 Phase : LTHE
Limit : FCC 15B-B
Env. f Ins. 27*C,63% f ESCS 30 Engineer: Albert Liang
EUT : Receiver M/H:W94-R
Power Rating : 120Vac/60H=z
Test Mode OPERATING
LISH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz} {dB) (dB} (dBu¥v) ({dBuv) {dBuv) (dB)
1 0.162 0.10 0.24 46.71 47.05 65.34 18.29 L1}
2 0.369 0.10 0.31 37.81 38.22 58.52 20.30 1)
3 1.296 0.20 0.40 30.24 30.84 56.00 25.16 1)
4 2.622 0.20 0.40 32.08 32.68 56.00 23.32 1)
5 6.121 0,25 0.54 28.79 29.457 60.00 30.43 1)
6 16.486 0.49 0.70 31.28 32.48 60.00 27.52 1)
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit

is met when using a guasi-peak detector

(the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

Page 16 of 109

The following test equipment was used during the radiated emission measurement:

3.1.1. For Frequency 30MHz~1000MHz (at No. 5 Open Area Test Site)-For System
mode Use only

Item Type Manufacturer| Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8595E  |3829A03489|Aug. 10, 08’ | Aug. 09, 09’
2. |Test Receiver R&S ESCI 100555 |May 20, 08’ | May 19, 09’
3. |Amplifier HP 8447D |2944A07185 N/A N/A
4. |Biconical Antenna CHASE |VBAG6106A 1262 Apr. 10, 08’ | Apr. 09, 09’
5. |Log Periodic Chase | UPA6109 | 1061 |Apr. 10,08’ | Apr. 09, 09"

Antenna
3.1.2. For Frequency 30MHz~1000MHz (at Semi-Anechoic Chamber)-For
Transmitting and Receiving modes Use only

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8593EM | 3826A00272 | Jul. 03,08 | Jul. 02, 09’
2. |Test Receiver R&S ESCS30 100265 |Aug. 28, 08’ | Aug. 27, 09’
3. |Pre-Amplifier HP 8447D |2944A06305| Feb. 19, 08’ | Feb. 18, 09’
4. |Biconical Antenna CHASE |VBAG106A 1264 Apr. 10, 08’ | Apr. 09, 09’
5. |Log Periodic Schwarzbeck UHALP91 0139 Apr. 10, 08" | Apr. 09, 09’

Antenna 08-A
3.1.3. For Frequency Above 1GHz (at Semi-Anechoic Chamber) -For Transmitting
and Receiving modes Use only

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent 8593EM | 3826A00272 | Jul. 03, 08’ | Jul. 02, 09’
2. |Amplifier HP 8449B |3008A00529| Jan. 09, 08’ | Jan. 08, 09’
3, [%4GHz Notch ewr |EWTI401 65 Ipec. 07,07 | Dec. 06, 08"

Filter 070
4. |Horn Antenna EMCO 3115 9112-3775 |May 20, 08’ | May 19, 09’
5. |Horn Antenna EMCO 3116 2653 Oct. 03, 08’ | Oct. 02, 09’
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3.2. Test Setup

3.2.1. For System mode

I-POD #2

FCC ID. BEJ9QK-W94R  Page 17 of 109

MICROPHONE #1 #2

I-POD #1 WALKMAN FM Antenna

!

WIRELESS DVD RECEIVER

3 |

| .

DVD SPEAKER #1| | |SPEAKER #5| AM Antenna

SPEAKER #2

AC POWER
SOURCE
*3
LCD TV
— :POWER LINE MD
— :SIGNAL LINE
1 : SCART CONNECOTR AC POWER

SOURCE

SPEAKER #6

RECEIVER (EUT)

SPEAKER #3

SPEAKER #4

3.2.2. For Transmitting and Receiving modes

AC POWER
SOURCE

RECEIVER (EUT)

3.2.3. Open Area Test Site (10m) or Semi-Anechoic Chamber (3m) Setup Diagram
for 30-1000MHz

ANTENNA TOWE

10 or 3 METERS

EUT

|- ANTENNA ELEVATION VARIES FROM 1m TO 4m

TURN TABLE

0.8m

GROUND PLANE
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3.2.4. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

3m

[Iil ANTENNA ELEVATION VARIES FROM 1Im TO 4m

EUT

0.8m
TURN TABLE

GROUND PLANE

TEST EQUIPMENT

3.3. Radiated Emission Limits

3.3.1. 8§15.109/CISPR 22, Class B Radiated Emission Limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
(MHz) (Meters) (dBuV/m)
30 ~ 230 10 30
230 ~ 1000 10 37
Note (1) The tighter limit applies at the edge between two frequency bands.

(2) Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the E.U.T.

3.3.2. §15.209/815.109 Class B Radiated Emission Limits

Fre&lﬁgcy Distance Meters H\F/'/enlqd Strengths b'én:s m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)
54.0 dBuV/m (Average)
Remark (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)
(2) The tighter limit applies at the edge between two frequency bands.
(3) Distance refers to the distance in meters between the measuring instrument

antenna and the closed point of any part of the device or system.

(4)
()

The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).
The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b) and

Part 15.205(b) & Part 15.209(e) and Part 15.207(c).
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3.4.

3.5.
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Operating Condition of EUT

Test Mode: System
3.4.1. Setup the EUT (Receiver) and simulator as shown on 3.2.1.

3.4.2. To turn on the power of all equipment.

3.4.3. The Wireless DVD Receiver was playing DVD-Disk and sent the “Color Bar”
image to the LCD TV via HDMI Input of DVD Receiver and sending sound to
speakers through DVD Receiver’s speakers ports during all testing.

3.4.4. The Receiver was receiving sound signal from transmitter and sending to
speakers during all testing.

3.4.5. The other peripheral devices were driven and operated in turn during all
testing.

Test Mode: Transmitter & Receiver

3.4.6. Set up the EUT (Receiver) and simulator as shown on 3.2.2
3.4.7. To turn on the power of all equipment.

3.4.8. The EUT (Receiver) was operated on normal function (transmitting and
receiving) during all testing.

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. For 30MHz to 1000MHz frequency ranges, EUT was set 3
or 10 meters and for above 1GHz frequency ranges, EUT was set at 3 meters away
from the receiving antenna which was mounted on an antenna tower. The antenna
moved up and down between 1 to 4 meters to find out the maximum emission level.
Broadband antennas (bilog antenna or broadband and log periodical or horn antenna)
were used as a receiving antenna.  Both horizontal and vertical polarization of the
antenna were set on measurement. In order to find the maximum emission, all of the
interface cables were manipulated according to FCC ANSI C63.4 and FCC Public
Notice DA 00-705 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10" harmonics from fundamental
frequency) was checked.
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3.6. Radiated Emission Measurement Results
PASSED. All the emissions not reported below are too low against the official limits.
EUT Receiver M/N  W94-R
Test Date Dec. 12,2008  Temperature 23 Humidity 61
Test Date Dec. 01,2008  Temperature 22 Humidity 48
For Frequency Range 30MHz~1000MHz:
The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.
No. Test Unit Test Mode and Frequency Refference Test Data .NO'
Horizontal Vertical
1. System DVD Play #2 #1
2. 2403.328MHz (CHO0) #11 #12
3. Transmitter | Transmitting 2442.240MHz (CH19) #12 #11
4, 2479.104MHz (CH37) #11 #12
5. Receiver Receiving 2442.240MHz (CH19) #10 #9
For Frequency above 1GHz:
The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.2.
No. Test Mode and Frequency _Reference Test Data NO'.
Horizontal Vertical
#6,7,2,3,9 #5,8,1,4,10
1. 2403.328MHz (CHO0) 416,17, 14 415,18, 13
- #2,3,6,7,9 #1,4,5,8, 10
2. | Transmitting 2442.240MHz (CH19) 414, 15, 18 413,16, 17
#6,7,2,3,10 #5,8,1,4,9
3. 2479.104MHz (CH37) 416,17, 14 415,18, 13
4, Receiving 2442.240MHz (CH19) #6,54,7 #1,2,3,8

The average measurement of frequency range from 5500MHz to 25000MHz is measured at
1m distance and doesn't find any spurious emission in this frequency range. So just provide the
peak measurement results.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

No. Test Mode and Frequency Refference Test Data_ No.
Horizontal Vertical
1. o 2403.328MHz (CHO0) #1,4 #2,3
Transmitting
2. 2479.104MHz (CH37) #6,7 #5,8
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3.6.1.30MHz~ 1000MHz Frequency Range Measurement Result

A U D IX > AUDIX TECHNOLOGY Corp.  EMC Laboratory

Mao.53-11, Tin-fu Tsun, Lin-kou Heiang, Taipet
County, Tarwan E.O.C. Post Code: 24443
Tel+884-2-26092133 Fax+886-2-26099303
Ernail eme @audmtech. com
Data: 2
Lewvel (dBuV/im)
80

File: E:'test-data'Report'2008\EM972001~EM9722000EM972051A-0-D.EMI (223
Date: 2008-12-12

40 CISPR 22 CLASSB
12 414 608
B —7— 9 10 T
4 5 3 4 g
T
0
30 50 100 200 500 1000
Frequency (MHz)
dite no. NO.5 OFPEN 2ITE Data no. HE
Dis. / Ant. 10m VEBASlDEA/UPARIOT(0R) Ant. pol. HORTIZONTAL
Limit CISPR 22 CLASS-B
Env. / Ins. Z23*0/61%  ESCI(S555) Engineer TIM
EUT Fecelver M/MH:W34-R

Power Rating

1Z0%Vac / AOH=z

Test Mode

Ant. Cable Emission
Freq Factor Loss PReading Lewvel Limits Margin Remark
(MHz) (dB/m) (dE) (dBpv) (dBpVim)  (dBpYSm) (dE)}
1 564,360 11.81 1.27 8.36 21.44 30.00 8.54
z2 114.360 18.40 1.54 Z.36 Z2.30 z0.00 7.70
3 132.360 19.50 1.68 2,36 23.54 z0.00 6. 46
4 150.0z0 =Z0.0%9 1.81 2,36 24 .26 z0.00 5.74
5 165.668 Z0.69 1.21 3.54 26.14 20.00 2.86
= 181,220 Z21.37 Z.00 4,36 Z27.7E 30.00 2.28 =%
7 Z10.011 Z21.73 Z2.1%9 3.37 Z7.29 30.00 2.71
=] ZzZ5.011 Z1.99 Z2.33 -0.34 23.99 30.00 6.01
= Z50.011 ZZzZ.320 Z.54 3.34 Z8.18 37.00 B.82
10 3e5.360 14.73 3,17 g2.00 Z5.920 27.00 11.10
11 500.01e 17.Z20 2.70 &.50 Z27.40 27.00 9.680
1z 512.59%98 17.6%9 2.75 11.00 2Z.44 27.00 4.56
1z 6E5.250  Z0.3% 4.04 3.368 z29.79 27.00 T.21
14 T43.9%96 Z1.55 4.28 5.58 31.40 37.00 5.60
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.

3. Theworstemissionwas detected at 181.220MHz with corrected signal
level of 27.72dBuV/m (limit is 30.0dBuvV/m) when the antenna was
at horizontal polarization and was at 4m high and the turn table
was at 290°.

4_. 0<was the table front facing the antenna.
from 0<clockwise facing the antenna.

Degree is calculated
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@ AUDIE TECHNOLOGY Corp. EMC Lahoratory
A U D IX Ma.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan RO .C. Post Code:24443
Tel+886-2-26092135 Faz+886-2-26099303

Emalemc@audodech com

Data: 1 File: E:test-data'Report'2008'EM972001~-EM972200'EM972081A-0-D.EMI 52&
80 Level (dBuVim) Date: 2008-12-12

40 CISPR 22 CLASS B
; - 1112 - 14 GdB
3 T H
1 34
030 50 100 200 500 1000
Frequency (MHz)
dite no. : NO.3 OPEN 3ITE Data no. i1
Dis. / Ant. : 10m WVBAGLOGA/UPAALOS(08) ant. pol. : VERTICAL
Limit : CISPR 22 CLAS3-B
Env. /S Ins. : 23*C/61l% EICI(H55) Engineer : TIM
EUT : Recelver M/N:W34-R
Fower Rating : 120Vac / 60H=z
Test Mode
Ant. Cable Emission
Freq. Factor Loss FReading Lewvel Limits Margin Remark

(MH=) {dB/m) (dE)} (dBpwv) (dEpV/m) (dBpV/m) (dBE}

1 58.330 1Z.0°%9 1.2% 9.26 ZZ. 63 20.00 7.3
2 114.360 18.50 1.55 5,66 z5.71 20.00 4,29
3 125.011 15.04 1.62 4,63 25.30 30.00 4.70
4 150.014 Z0.0°% 1.81 2.03 23. 92 30.00 5.08
5 184.126 Z21.51 2.02 3.58 z7.11 30.00 Z2.89 %
=) 188.2z0 Z21.51 z2.04 2.54 Z6.08 30.00 3.92
7 z210.011 Z21.73 2.19 2.37 26,29 30.00 3.71
g Z24.998 Z21.9°%9 2.33 2.25 Z6.58 30.00 3.42
= 250.010 Z2Z.30 2.54 3.37 z28.21 27.00 g.79
10 387.250 15.44 3.25 8.45 27.14 27.00 9.86
11 478.300 17.16 3.62 8.386 29,14 37.00 7.86
12 5zZ0.011 17.a&%3 3.75 10.38 31.79 37.00 3.21
13 eel.360 Z20.386 4,03 3.38 27.75 37.00 9.25
14 750.010 Z21.55 4.,z8 .03 31.85 37.00 3.15

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.

3. Theworstemissionwas detected at 184 _126MHz with corrected signal
level of 27.11dBuV/m (limit is 30.0dBuV/m) when the antenna was
at vertical polarization and was at 1m high and the turn table
was at 90<.

4. 0°was the table front facing the antenna. Degree is calculated
from O0<clockwise facing the antenna.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme. com.tw

Dat

a1
Level (dBuVim)
a0

File: D:WW94RITX2403.328.EMI (18)

40

FCC CLASS-C
:

030

224

Trace: (Discrete)

Site no.
Dis. / AEnt.
Limit
Env. / Ins.
EUT

Bower Rating

Te=t Mode

Freq.
(MEZz)

233.100
274,440
322.540
3537.860
215.570
goz2.120
824.430
8§73.500

2/C Chamber
3m
FCC CLASS-C

B5G4EC 22%C/4
Receiver M/N:
120Vac/60H=

THZ2403.328MH=

Ant. Cakble
Factor Loss

{dB/m) (dB)

24.05 3.60
25.1% 3.70
15.08 4.153
15.5%0 440
15.58 &.80
24 .17 6.590
24.16 7.00
25.327 7.320

VBLGE10GA/UHALPS108A

418, 612, 806, 1000
Frequency (MHz)
Data no. : 11
Ent. pol. : HCRIZONTAL
8% Engineer : Jarwel Wang
WS4-R
Emis=slon
Reading Level Limits Margin Remark
{dBpv) (dBpv/m) (dBpv/m) (dB)
2.27 25.53 45.00 16.07
1.70 30.55 45.00 15.41
2.44 21.87 46.00 24.33
2.5%9 22.88 45.00 23.12
-0.01 26.77 46.00 1%.23
.64 21.50 46.00 14.10
0.41 31.56 45.00 14.44
-0.34 32.33 46.00 13.67
3.47 35.77 46.00 10.23

815.610

1.
2.

Eemarks:

Emission Level=

IAntenna Factor + Cable Los= + Reading.

The emi=zsion levels that are 20dE below the official

limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tatwan R.0.C. Post Code: 24443

Tel+886-2-26002133 Fax+886-2-26000303
Email-ttemc @ tteme. com tw

Dat

a. 12 File: D:WV94RITX2403.328.EMI (18)
50 Level (dBuV/m)

FCC CLASS-C
:

40

0 30 224, 418, 612. 206. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. =@ 12
Dis. / Bnt. : 3m VBRELOELR/UHALPS108Z LZnt. pol. : VERTICAL
Limit : FCC CLASS-C
Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS4-R
Bower Rating : 120Vac/E€0H=
Test Mode : TX2403.328MH=z
Znt. Cable Emis=lion
Freq. Factor Loss Reading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 132.820 19.87 2.40 6.63 28.859 43.50 14.61
2 232.730 2Z.3¢ 3.30 4.21 25.88 46.00 l6.12
3 271.530 25.06 3.70 1.30 30.08 46.00 15.54
4 323.5%10 15.10 4.14 1.85 21.08% 45.00 24.91
S 406.360 17.35 4.90 4.54 26.78 46.00 15.22
= 430.610 17.26 5.20 2.65 26.11 46.00 15.85
K goz2.120 24.17 £.90 -0.15 3a0.91 45.00 15.0%9
8 871.5%e0 25.52 T7.20 -1l.e1 31.11 46.00 14.8%9

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme. com.tw

Dat

a. 12
20 Level (dBuVim)

File: D:WW94RITX2442.240.EMI (18)

40

FCC CLASS-C
:

030

224

Trace: (Discrete)

Site no.
Dis. / AEnt.
Limit
Env. / Ins.
EUT

Bower Rating

Te=t Mode

Freq.
(MEZz)

320.030
382.110
438.370
445.130
T02.210
goz2.120

2/C Chamber
3m
FCC CLASS-C

B5G4EC 22%C/4
Receiver M/N:
120Vac/60H=

THZ2442  Z40MH=

Ant. Cakble
Factor Loss

{dB/m) (dB)

VBLGE10GA/UHALPS108A

418, 612, 806, 1000
Frequency (MHz)
Data no. : 12
Ent. pol. : HCRIZONTAL
8% Engineer : Jarwel Wang
WS4-R
Emis=slon
Reading Level Limits Margin Remark
{dBpv) (dBpv/m) (dBpv/m) (dB)
3.65 22.84 45.00 23.16
2.14 24.03 45.00 21.57
4.15 26.595 46.00 1%.01
4.49 27.48 45.00 18.52
-0.73 25.30 46.00 16.70
0.75 31.81 46.00 14.15
-0.23 30.52 45.00 15.08

824.430

1.
2.

Remarks:

Emission Level=
The emissicon levels that are 20dB below the official

Antenna Factor + Cable Loss + Reading.

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme. com.tw

Dat

a1
Level (dBuVim)
a0

File: D:WW94RITX2442.240.EMI (18)

40

FCC CLASS-C
:

030

224

Trace: (Discrete)

Site no.
Dis. / AEnt.
Limit
Env. / Ins.
EUT

Bower Rating

Te=t Mode

Freq.
(MEZz)

240.450
3659.500
406.3e0
430.610
274.170
goz2.120

2/C Chamber
3m
FCC CLASS-C

B5G4EC 22%C/4
Receiver M/N:
120Vac/60H=

THZ2442  Z40MH=

Ant. Cakble
Factor Loss

{dB/m) (dB)

VBLGE10GA/UHALPS108A

418, 612, 806, 1000
Frequency (MHz)
Data no. : 11
Ent. pol. : VERTICRL
8% Engineer : Jarwel Wang
WS4-R
Emis=slon
Reading Level Limits Margin Remark
{dBpv) (dBpv/m) (dBpv/m) (dB)
2.11 28.61 45.00 17.3%
2.48 24.01 45.00 21.55
2.65 24.53 46.00 21.07
3.356 26.02 45.00 15.98
-0.08 27.45 46.00 18.55
0.25% 21.35 46.00 14.65
-0.04 31.84 45.00 14.16

524,340

1.
2.

Remarks:

Emission Level=
The emissicon levels that are 20dB below the official

Antenna Factor + Cable Loss + Reading.

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme. com.tw

Dat

a1
Level (dBuVim)
a0

File: D:\WW94RITX2479.104.EMI (18)

FCC CLASS-C
I
|
40
7
0 30 224, 418, 612. 206, 1000
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. =@ 11
Dis. / BAnt. : 3m VBAGlOGL/UHALES108A &Znt. pol. : HORIZONTAL
Limit : FCC CLASS-C
Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS4-R
Power Rating : 120Vac/€0H=
Test Mode : TX2475.104MH=
Znt. Cable Emis=slon
Freq. Factor Loss Reading Level Limits Margin Remark
({MHz) {dB/m) (dB) (dBuvV) (dBpV/m) (dBpVv/m) (dB)
1 2534070 24.13 3.60 1.35 29.28 46.00 16.72
2 276.380 25.2¢6 3.70 2.01 30.58 45.00 15.02
3 320.030 14.5% 4.20 2.2%9 21.48 45.00 24.52
4 491 .720 18.61 6.33 1.16 26.10 46.00 1%.50
5 532.460 15.64 7.00 0.45 27.13 45.00 18.87
= go2.120 24.17 6.590 2.1% 33.25 45.00 12.795
7 g48.680 25.51 7.10 -1.40 31.21 46.00 14.7%
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

The emissicon levels that are 20dB below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme. com.tw

Dat

a. 12
20 Level (dBuVim)

File: D:\WW94RITX2479.104.EMI (18)

40

FCC CLASS-C
:

030

224

Trace: (Discrete)

Site no.
Dis. / AEnt.
Limit
Env. / Ins.
EUT

Bower Rating

Te=t Mode

Freq.
(MEZz)

285.110
320.030
406.3e0
430.610
621.700
T02.210

2/C Chamber
3m
FCC CLASS-C

B5G4EC 22%C/4
Receiver M/N:
120Vac/60H=

TH2479.104MH=

Ant. Cakble
Factor Loss

{dB/m) (dB)

VBLGE10GA/UHALPS108A

418, 612, 806, 1000
Frequency (MHz)
Data no. : 12
Ent. pol. : VERTICRL
8% Engineer : Jarwel Wang
WS4-R
Emis=slon
Reading Level Limits Margin Remark
{dBpv) (dBpv/m) (dBpv/m) (dB)
1.20 30.55 45.00 15.45
2.45 21.64 45.00 24.36
4.86 27.10 46.00 18.90
4.12 26.58 45.00 15.42
-0.03 27.54 46.00 18.4¢6
-1.1z2 2g.51 46.00 17.0%
1.10 32.16 45.00 132.84

g02.120

1.
2.

Remarks:

Emission Level=
The emissicon levels that are 20dB below the official

Antenna Factor + Cable Loss + Reading.

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme. com.tw

Dat

a. 10
20 Level (dBuVim)

File: D:WW94R\RX2442.240.EMI (10}

40

0

FCC PART-15C
:

30

224,

Trace: (Discrete)

Site no.
Dis. / AEnt.
Limit
Enwv.
EUT
Bower Rating

Te=t Mode

/ Ins.

2/C Chamber
3m
FCC PART-15C
B5G4EC 22%C/4
Receiver M/N:
120Vac/60H=

R¥z244Z2 Z40MH=

Ant. Cakble
Factor Loss
{dB/m) (dB)

VBLGE10GA/UHALPS108A

1 87.500
2 3537.8e0
3 201.420
4 676.020
S g02.120
& 875.840
K 873.810

418, 612, 806, 1000
Frequency (MHz)
Data no. : 10
Ent. pol. : HCRIZONTAL
8% Engineer : Jarwel Wang
WS4-R
Emis=slon
Reading Level Limits Margin Remark
{dBpv) (dBpv/m) (dBpv/m) (dB)
10.38 25.32 43.50 14.18
2.98 23.27 45.00 22.73
1.61 27.08 46.00 18.92
-1.03 28.25 45.00 17.75
0.53 31.55 46.00 14.41
-1.07 31.57 46.00 14.43
-2.43 31.52 54.00 22.08

Remarks:
2.

1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emiszsion levels that are 20dB below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tatwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-ttemc @ tteme com tw

Data: 9 File: D:WV94RIRX2442.240.EMI (10)
20 Level (dBuVim)

FCC PART-15C
:

40

0 30 224, 418, 612. 206. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : 9

Dis. / Bnt. : 3m  VBRELOEA/UHALPS1082 Znt. pol. : VERTICAL
Limit : FCC PART-15C

Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS4-R

Power Rating : 120Vac/€0H=

Te=t Mode BWzZ442 Z240MH=

Znt. Cable Emis=slon
Freq. Factor Loss Reading Level Limits Margin Remark
({MHz) {dB/m) (dB) (dBuvV) (dBpV/m) (dBpVv/m) (dB)

1 30.570 24.381 1.10 1.54 27.85 40.00 12.15
2 288.595%0 25.97 3.80 1.70 31.4¢6 46.00 14.54
3 322.540 15.08 4.15 2.07 21.30 46.00 24.70
4 406.3c0 17.35 4.50 4.03 26.27 45.00 15.73
S 288.720 21.02 6.30 0.34 27.66 46.00 18.34
& g02.120 24.17 6.320 0.33 31.61 46.00 14.35
K 838.010 24.9%96 7.10 -1.44 30.62 45.00 15.38
8 984 .480 25.46 T7.73 -0.58 32.23 54.00 21.77

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the cfficial
limit are not reported.
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3.6.2.Above 1GHz Frequency Range Measurement Results
Test Mode: Transmitting Mode, Frequency: 2403.328MHz (CHO)

@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Email:ttemc @ tteme.com.tw

Data: 6 File: D:WV94RITX2403.328.EMI (18)
a7 Level (dBuV/m)

FCC PART-15C (1G-PK)

49

1WW EWW
it e A o gt o

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : &
Dis. / Ant. : 3m 3115 nt. pol. : HCRIZONTAL
Limit : FCC BART-15C (1G-PE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2403.3228MH=
Znt. Cable Emisslion
Fredq. Factor Los=s Reading Level Limit=s Margin Remark

(MH=z) {(dB/m) (dB) {dBpvV) (dBpV/m) (dBpvV/m) (dB)
1 1&03.120 25.95 3.65 .78 35.38 T4.00 34.62 Peak
2 23e4.1le0 Z8.55 5.14 T2 43 .41 T4.00 30.5% Peak

W

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tatwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-ttemc @ tteme. com tw

Data: 5 File: D:WV94R\TX2403.328.EMI {18)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

49 1

[
L
o

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : 5
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/60Hz
Test Mode : TX2403.328MH=
Znt. Cable Emis=slion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) {(dB/m) (dB) {(dBpV) (dBpV/m) (dBpV/m) (dB)
1 15%10.560 27.42 4.13 12.41 43.96 74.00 30.04 Peak
2 214%.120 28.12 4.9 10.31 43.58 74.00 30.42 Peak
3 2359%.120 28.54 5.14 11.18 44 .86 74.00 2%.14 Peak
4 25385.520 295.18 5.34 5.24 43.76 74.00 30.24 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the cfficial
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme. com.tw

Data: 7
o7 Level (dBuVim)

File: D:WV94RITX2403.328.EMI (18)

FCC PART-15C (1G-PK)

49

0

2680 2844, 3008. T2 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. =: 7
Dis. / Ant. : 3m 3115 nt. pol. : HCRIZONTAL
Timit : FCC PART-15C (1G-FE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS4-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2403.3228MH=
Znt. Cable Emisslion
Fredq. Factor Los=s Reading Level Limit=s Margin Remark
(MH=z) {(dB/m) (dB) {dBpvV) (dBpV/m) (dBpvV/m) (dB)
1 3202.3240 31.1% 6.34 11.07 48.60 74.00 25.40 Peak

1.
2.

Eemarks: Emission Level=

limit are not reported.

Antenna Factor + Cable Loss + Reading.
The emissicon levels that are 20dB below the official
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax+386-2-26000303
Email-ttemc@tteme. com.tw

Data: 8
o7 Level (dBuV/m)

File: D:WV94RITX2403.328.EMI (18)

FCC PART-15C (1G-PK)

49

0

2680 2844, 3008. T2 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 8
Dis. / Ant. : 3m 3115 &int. pol. : VERTICAL
Limit : FOC PRRT-15C (1G-PE)
Env. / Ins. : BSE4EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2403.328MH=
Znt. cCabkle Emis=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB/m) (dB) (dBupV) (dBpV/m) (dEpV/m) (dE)
1 3202.340 31.1% 6.34 11.67 45.20 74.00 24.80 Peak

1.
2.

Bemarks: Emission Level=

limit are not reported.

Lntenna Factor + Cable Losz + Reading.
The emission levels that are 20dBE below the official
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Nia.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

ata: 2 File: D:WV94RITX2403.328.EMI (18)
o7 Level (dBuV/m)

FCC PART-15C [1G-PK)

0

49 WMW

3500 3900. 4300. 4700. 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (13-PE)
Env. / Ine. : B5E64EC Z2+%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0H=z
Test Mode : TX2403.328MH=
nt. Cable Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {(dB/m) (dBE) {(dBpV) (dBpV/m) (dBpV/m) (dB)
1 4004.000 32.590 T7.24 9.35 49 .48 T74.00 24.52 Peak

Eemarks: 1. Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emisszion levels that are 2Z0dB kelow the official

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme. com.tw

Data: 1 File: D:WV94R\TX2403.328.EMI {18)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

0

3500 3900. 4300. 4700. 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. =: 1
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/60Hz
Test Mode : TX2403.328MH=
Znt. Cable Emis=slion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) {(dB/m) (dB) {(dBpV) (dBpV/m) (dBpV/m) (dB)
1 4004.000 32.50 7.24 7.24 47 .37 74.00 26.63 Peak

Bemarks: 1. Emission Level=

Zntenna Factor + Cable Los= + Reading.

2. The emisszion levels that are 2Z0dB kelow the official

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax-+336-2-26009303

Page 37 of 109

Email:ttemc@tteme.com.tw

Data: 3
o7 Level (dBuVW/m)

File: DMWW94RITX2403.328.EMI (18)

FCC PART-15C [1G-PK)

Power Rating

120Vac/60H=

49
0 5500 2000. 10500, 13000. 15500. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 3
Dis. / Ant. : 3m 3115 Int. pol. : HCORIZONTALAL
Timit : FCC PART-15C (1G-FE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:W94-R
Power Rating : 120Vac/&0H=z
Test Mode : TX2403.328MH=
Data: 4 File: D:W94RITX2403.328.EMI (18)
Level (dBuV/m)
a7
FCC PART-15C (1G-PK)
49
0 5500 8000. 10500. 13000. 15500. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : B/C Chamber Data no. =@ 4
Dis. / Ant. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC BRRT-13C (lG-PE)
Env. / Ins. : BSE4EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS54-R

Te=st Mode

T¥2403.328MH=
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0.C. Post Code:24443
Tel+886-2-26092133 Fax-+386-2-26000303

Page 38 of 109

Email-ttemc @ tteme.com. tw

ata: 9
Level (dBu\W/m)
a7

File: DiWV94RITX2403.328.EMI (18)

FCC PART-15C [1G-PK)

WWWWWWM

49
0 18000 19400. 20800. 22200. 23600. 25000
Trace: (Discrete) Frequency (MHz)
Site no. : site Data no. : 9
Dis. / Ant. : 3m 311¢ Int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarweil Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2403.328MH=
Dat File: D:WV94RITX2403.328.EMI (18)

a. 10
Level (dBuV/m)
a7y

FCC PART-15C (1G-PK)

WWWMW

49
0 18000 19400, 20800, 22200.

Trace: (Discrete) Frequency (MHz)
Site no. : site Data no.
Dis. / Ant. : 3m 31l1e Ant. pol.
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : B564EC 22%C/48% Engineer
EUT : Receiver M/N:W94-R
Power Rating : 120Vac/&0H=z
Test Mode : TX2403.328MH=

23600. 25000

10
VERTICAL

Jarweli Wang
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Nia.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Data: 16
o7 Level (dBuVim)

File: D:\WO4RITX2403.328.EMI (18)

FCC PART-15C [(1G-AV)

49

Mﬂw%;kﬂMMMM%vM1wMm%ﬁmThn*Mﬂﬂ,JwwwVwﬂﬂU»hp«mﬂ»u%%hwhw”fﬁﬁifbf“”””””ﬂ

Power Rating

120Vac/60Hz

0 1000 1336. 1672, 2008. 2344, 2680
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 16
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PRART-13C (1G-4V)
Env. / Ins. : B3G64EC 22*C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W34-R

Te=st Mode

Freq.
({MH=)

1 1e03.120

TX2403.328MH=

Znt. Cable Emis=ion
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBuV) (dBuV/m) (dBpV/m) (dB)
25.593 3.65 4.78 34 .38 S54.00 1%.62 RAverage
28.53 2.14 3.92 37.61 54.00 16.39 Average

2 23c64.1e0

BEemarks=:
2.

1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Nia.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Dat

a. 15
Level (dBuV/m)
a7y

File: D:\WO4RITX2403.328.EMI (18)

FCC PART-15C [(1G-AV)

49
n 4
0 1000 1336. 1672, 2008. 2344, 2680
Trace; (Discrete) Frequency (MHz)
Site no. Z&/C Chamber Data no. : 15
Dis. / Ant. 3m 3115 Ant. pol. : VERTICAL

Limit

Env. / Ins.
EUT

Power Rating
Te=st Mode

Freq.
(MH=)

FCC PART-13C (1G-AV)

B564EC 22%C/48%
Recelver M/N:W34-R
120Vac/60Hz

TX2403.328MH=

Reading

(dBuv)

Engineer : Jarwel Wang

1510.560
21459.120
23559.120
2385.520

ant. Cakle
Factor Loss

{dB/m) (dB)

27.42 4.132
28.12 4.55
28.54 5.14
25.18 S.324

Emis=ion

Level Limits Margin Remark
(dBpV/m) (dBpV/m) (dB)

37.28 S54.00 l16.72 Average

37.58 S54.00 16.42 Average

38.52 S54.00 15.48 Average

36.17 S54.00 17.83 Average

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the cfficial

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Ne.53-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Emailtteme @ tteme. com.tw

Data: 17
o7 Level (dBuVW/m)

File: DiWW94RITX2403.328.EMI (18)

FCC PART-15C [1G-AV)

49

0

WWWWMMMMW

2680 2844, 3008. T 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 17
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-&V)
Env. / Ine. : B5E64EC Z2+%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2403.328MH=
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) ({(dB) {dBpvV) (dBpv/m) (dBpv/m) (dB)
1 32202.340 31.1% 6.34 4.30 41.83 54.00 12.17 Average
Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the cfficial

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Nia.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Data: 18
o7 Level (dBuVim)

File: D:\WO4RITX2403.328.EMI (18)

FCC PART-15C [(1G-AV)

49

WWMWMW

0 2680 2844, 3008, T2 3336. 3500
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 18
Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-13C (1G-AV)
Env. / Ins. : B3G64EC 22*C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/60Hz
Test Mode : TX2403.328MH=
Znt. Cable Emi=s=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) (dB/m) (dB) (dBupV) (dBpV/m) (dEpV/m) (dE)
1 32202.340 31.1% 6.34 3.77 43.30 54.00 10.70 Average

1.
2.

Eemarks:

Emission Level=

limit are not reported.

Lntenna Factor + Cable Losz + Reading.
The emission levels that are 20dBE below the official
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Ne.53-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Emailtteme @ tteme. com.tw

Data: 14
o7 Level (dBuVW/m)

File: DiWW94RITX2403.328.EMI (18)

FCC PART-15C (1G-AV)

49

P G

0 3500 3900. 4300. 4700. 5100. 5500
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 14
Di=. / BZnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PRART-13C (1G-4V)
Env. / Ine. : B3E64EC Z2*C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W94-R
Power Rating : 120Vac/&0H=z
Test Mode : TX2403.328MH=
Znt. Cable Emis=slion
Freq. Factor Loss Reading Level Limits Margin Remark
({MHz) {(dB/m) (dB) (dBuvV) (dBpV/m) (dBpVv/m) (dB)
1 4004.000 32.50 T.24 2.34 42 .48 54.00 11.52 A&averags

1.
2.

Eemarks: Emission Level=

limit are not reported.

IAntenna Factor + Cable Los=z + Reading.
The emission levels that are 20dB below the official
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Nia.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Dat

a 13 File: D:WV94RITX2403.328.EMI (18)
o7 Level (dBuV/m)

FCC PART-15C [(1G-AV)

0

49JJmﬁmJMmAJm#wﬂJMhﬁuhwWwﬂﬁwwJL”wmhwmr%AJwmeﬁdehﬁﬁ&wwﬂthnHMwNwﬁ
1

Fower Rating 120Vac/&0Hz

3500 3900. 4300. 4700. 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. = 13
Dis. / Bnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-AV)
Env. / In=. : BSE4EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:W54-R

Te=st Mode THZ2403.328MH=

Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) ({(dB) {dBpvV) (dBpv/m) (dBpv/m) (dB)
1 4004.000 32.50 7.24 -0.01 40.13 S54.00 13.87 Average

Bemarks: 1. Emission Level=

Zntenna Factor + Cable Los=z + Reading.

2. The emiszszion levels that are Z0dE below the official

limit are not reported.
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Test Mode: Transmitting Mode, Frequency: 2442.240MHz (CH19)

AUDIX J

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel+886-2-26092133 Fax-+286-2-26000303
Email:tteme@tteme.com.tw

File: D:WVO4RITX 2442.240.EMI (18)

Data: 2
o7 Level (dBu\/m)

FCC PART-15C (1G-PK)

49

0

WWWWWM

1000 1336. 1672 2008, 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / Ant. 3m 3115 knt. pol. : HCORIZONTAL
Limit FZC PLART-13C (1lG-FPE)

BEC4FEC 22%C/48%
Recelver M/N:W34-R
120Vac/60H=

THZ2442 . Z240MH=

Env. / Ins.
EUT

Power Rating
Te=st Mode

Engineer : Jarwel Wang

Znt. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) {(dB) (dBpuV) (dBpv/m) (dBpv/m) (dB)
1 2355.760 28.53 2.14 11.31 45.18 74.00 28.82 Peak
2 2569.120 2%5.0% 5.32 10.11 44 .51 74.00 29%.45 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=icon level= that are 20dE below the official

limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.O.C. Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-ttemc @ tteme. com tw

ata: 1 File: D:WV94RITHX2442.240.EM1 (18)
o7 Level ([dBuVWim)

FCC PART-15C [1G-PK)

49

ra
[
F=

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 1
Dis. / Bnt. : 3m 3115 ant. pol. : VERTICAL
Limit : FCC PART-15C (13-PE)
Env. / Ine. : B3E64EC Z2*+C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W94-R
Power Rating : 120Vac/&0H=z
Test Mode 1 TXZ2442.240MH=
Znt. cCabkle Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) {dBE/m) (dE) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 1342.720 25.35 3.38 11.42 40.15 T74.00 332.85 Peak
2 1g30.160 26.19 3.71 14.21 44.10 T4.00 29.50 Peak
3 2283.5320 28.40 4.%98 12.45 45.82 T4.00 28.18 Peak
4 2355.7e0 28.353 5.14 10.118 43.85 T74.00 30.15 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the cfficial
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.0.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme.com. tw

ata: 3 File: D:WV94RITH2442.240.EMI (18)
o7 Level (dBu\W/m)

FCC PART-15C [1G-PK)

49

0 2680 2844, 3008. T 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 3
Dis. / Ant. : 3m 3115 Int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : BS5G4EC 22%C/48% Engineer : Jarweil Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/&0Hz
Test Mode : THZ2442 . 240MH=z
Znt. Cable Emis=slon
Freq. Factor Loss EReading Level Limits Margin Remark
({MH=z) {dB/m) (dB) (dBuvV) (dBpvV/m) (dBpv/m) (dB)
1 3255.640 31.28 £.21 9.66 47.14 T4.00 Zg.86 pPeak

Eemarks=s: 1.

Emis=zion Level= Antenna Factor + Cable Loss + Reading.

2. The emizzion levelszs that are 2Z0d4E below the official

limit are not reported.

AUDIX Technology Corporation Report No. EM-F970777



AUDIX J

FCC ID. BEJ9QK-W94R  Page 48 of 109

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.0.C. Post Code:24443
Tel+886-2-26092133 Fax-+286-2-26000303
Email:tteme@tteme.com.tw

Data: 4
a7 Level (dBuV/m)

File: DiWV94RITX2442.240.EMI (18)

FCC PART-15C [1G-PK)

49

0

2680 2844, 3008. T2 3336. 3500
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 4
Dis. / Ant. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-13C (1G-PE)
Env. / Ins. : BSE4EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/60H=z
Test Mode : TXZ2442 . 240MH=z
Znt. Cable Emisslion
Fredq. Factor Los=s Reading Level Limit=s Margin Remark
(MH=z) {dB/m) (dB) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 2253.180 31.28 6.21 10.76 48.24 74.00 25.76 Peak

BEemarks: 1. Emission Level=

Zntenna Factor + Cable Los= + Reading.

2. The emisszion levels that are 2Z0dB kelow the official

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax+386-2-26000303
Email-ttemc@tteme. com.tw

Data: 5 File: D:WV94R\TX 244 2. 240.EMI {18)
o7 Level (dBu\/m)

FCC PART-15C (1G-PK)

49

[\

0 3500 3900. 4300. 4700, 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. L/C Chamber Data no. : 5
Dis. / Ant. 3m 3115 Ant. pol. : VERTICAL

Limit FCC PART-15C (1E-PE)

Env. / Ins=s. BS5E4EC Z2¥%C/48%

EUT Receiver M/N:W94-R
Power Rating 120Vac/60H=
Test Mode TH2442 . 240MH=

Engineer : Jarwel Wang

Znt. Cable Emi=s=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) {(dB) (dBpuV) (dBpv/m) (dBpv/m) (dB)
1 4108.000 32.88 T7.45 12.33 22.686 74.00 21.34 Peak
2 4884.000 33.82 8.35 8.48 30.66 74.00 23.34 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Los= + Reading.
2. The emission lewvels that are 20dE below the ocfficial

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.0.C. Post Code:24443
Tel+886-2-26092133 Fax-+286-2-26000303
Email:tteme@tteme.com.tw

Data: 6 File: D:WV94R\TX 244 2. 240.EMI {18)
a7 Level (dBuV/m)

FCC PART-15C [1G-PK)

M2

USSUU 3900. 4300. 4700. 5100. 5500
Trace; (Discrete) Frequency (MHz)
Site no. &/C Chamber Data no. : &
Dis. / Ant. 3m 3115 Ent. pol. : HCORIZONTAL

Limit FCC BRRT-15C (1G-PE)
Env. / Ins. BEC4EC 22%C/48%
EUT Recelver M/N:W34-R

120Vac/60H=
THZ2442 . Z240MH=

Power Rating
Test Mode

Engineer : Jarwel Wang

Znt. Cable Emis=slon
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {(dB/m) (dB) {dBpvV) (dBpV/m) (dBpvV/m) (dB)
1 4068.000 32.89 7.34 9.75 49.58 T4.00 24.02 Peak
2 4888.000 33.82 8.45 9.37 51.64 74.00 22.36 Peak

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the cfficial

limit are not reported.
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FCC ID. BEJ9QK-W94R

AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0.C. Post Code:24443
Tel+886-2-26092133 Fax-+386-2-26000303

Page 51 of 109

Email-ttemc @ tteme.com. tw

Data: 7
o7 Level (dBu\W/m)

File: DiW94RITX2442.240.EMI (18)

FCC PART-15C [1G-PK)

49
0 5500 8000. 10500. 13000. 15500. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 7
Dis. / Ant. : 3m 3115 Int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarweil Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/&0Hz
Test Mode : TH2442 240MH=
Data: 8 File: DXWV94RITX 2442, 240.EMI (18)
Level (dBuV/m)
a7
FCC PART-15C (1G-PK)
49
0 5500 8000. 10500. 13000. 15500. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : B
Dis. / Ant. : 32m 3115 Znt. pol. : VERTICAL
Limit : FCC PRRT-15C (1G-PE)
Env. / Ins. : BSE4EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS4-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2442 . 240MH=
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FCC ID. BEJ9QK-W94R

AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0.C. Post Code:24443
Tel+886-2-26092133 Fax-+386-2-26000303

Page 52 of 109

Email-ttemc @ tteme.com. tw

ata: 9
Level (dBu\W/m)
a7

File: DiW94RITX2442.240.EMI (18)

FCC PART-15C [1G-PK)

WWWWWWM

49
0 18000 19400. 20800. 22200. 23600. 25000
Trace: (Discrete) Frequency (MHz)
Site no. : site Data no. : 9
Dis. / Ant. : 3m 311¢ Int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarweil Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/&0Hz
Test Mode : TH2442 240MH=
Dat File: DXWV94RITX 2442, 240.EMI (18)

a. 10
Level (dBuV/m)
a7

FCC PART-15C [1G-PK)

WWMWMW

49
0 18000 19400. 20800. 22200.

Trace: (Discrete) Frequency (MHz)
Site no. : =ite Data no.
Dis. / Ant. : 32m 311¢ Ant. pol.
Limit : FCC PRRT-15C (1G-PE)
Env. / Ins. : BSE4EC 22%C/48% Engineer
EUT : Receiver M/N:WS4-R
Power Rating : 120Vac/&0Hz
Test Mode : THZ2442.240MH=

23600. 25000

10
VERTICAL

Jarwel Wang
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax+386-2-26000303
Email-ttemc@tteme. com.tw

Dat

a: 14 File: D:WV94R\TX 244 2. 240.EMI {18)
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49

M

0 1000 1336. 1672. 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. L/C Chamber Data no. : 14
Dis. / Ant. 3m 3115 Int. pol. : HORIZONTAL
Limit FCC PRERT-15C {1G-AV)

Env. / Ins. BSE4EC Z2¥%C/48%

EUT Receliver M/N:WS4-R
Power Rating 120Vac/60H=
Test Mode THZ442 . 240MH=

Engineer : Jarwel Wang

Znt. cCable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB/m) (dB) (dBupV) (dBpV/m) (dEpV/m) (dE)
1 2355.7e0 28.53 5.14 5.20 38.87 S54.00 15.13 Average
2 2369.120 25.09% 5.32 4.78 359.18 54.00 14.82 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=icon level= that are 20dE below the official

limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax-+836-2-26000303
Email-ttemc @ ttemc. com tw

Dat

a: 13 File: D:WV94R\TX 244 2. 240.EMI {18)
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. =: 13
Dis. / AEnt. : 32m 3115 Znt. pol. : VERTICAL
Limit : FCC PRART-15C (1G-&4V)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0Hz
Test Mode : TH2442.240MH=
Znt. cCabkle Emis=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBE/m) (dE) {dBpV) (dBpV/m) (dBpv/m) (dB)
1 1342.720 25.35 3.38 4.85 33.58 S54.00 20.42 LAverage
2 1630.160 26.19 3.71 T.72 37.62 S54.00 16.38 Average
3 2283.320 28.40 4.98 5.7%9 35.17 S54.00 14.83 Average
4 2355.760 28.53 2.14 4.51 38.18 S54.00 15.82 Average

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the ocfficial
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax+386-2-26000303
Email:tteme@tteme.com.tw

Data: 156
o7 Level (dBu\/m)

File: D:WVO4RITX 2442.240.EMI (18)

FCC PART-15C (1G-AV)

49

0

WNﬂ¢AﬂM#Mww#4ﬂH#uNMHﬂMMﬁH;ﬁ“Jn,wMNﬁ,#_wﬁﬂwfu#whﬂNJw+wmmJuhAwmﬁuawfVH

2680 2844, 3008. T 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 15
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-&V)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W94-R
Power Rating : 120Vac/&0Hz
Test Mode 1 TH2442.240MH=
Znt. Cable Emi=s=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) {(dB) (dBpuV) (dBpv/m) (dBpv/m) (dB)
1 32535.640 31.28 6.21 3.95% 41.48 54.00 12.52 LAverage
Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading.
2. The smission levels that are 2Z0dE below the official

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax+386-2-26000303
Email-ttemc@tteme. com.tw

Data: 16
o7 Level (dBu\/m)

File: D:WVO4RITX 2442.240.EMI (18)

FCC PART-15C [1G-AV)

49

0

[T DS SRS I ——

2680 2844, 3008. T 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 16
Dis. / EZnt. : 32m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-15C (1G-&V)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0Hz
Test Mode 1 TXZ2442.240MH=
Znt. Cable Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuvV) (dBpV/m) (dEpv/m) (dE)
1 322533.180 31.28 6.21 .03 42.53 54.00 11.47 Average
Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the cfficial

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Data: 18
o7 Level ([dBuVWim)

File: D:\\WO4RITX2442,.240.EMI (18)

FCC PART-15C [1G-AV)

49

MW

0 3500 3a00. 4300. 4700. 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 18
Di=. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-&V)
Env. / Ine. : B3E64EC Z2*+C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W94-R
Power Rating : 120Vac/&0H=z
Test Mode 1 TXZ2442.240MH=
Znt. cCabkle Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) {dBE/m) (dE) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 4068.000 32.89 7.34 2.28 43.51 s4.00 10.45% Average
2 4888.000 33.82 8.45 3.10 45.37 54.00 8.63 Average

Eemarks:
2.

1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax+386-2-26000303
Email-ttemc@tteme. com.tw

Data: 17
o7 Level (dBu\/m)

File: D:WVO4RITX 2442.240.EMI (18)

FCC PART-15C [1G-AV)

49

0 3500 4300. 4700. 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. &/C Chamber Data no. : 17
Dis. / Ant. 3m Ant. pol. : VERTICAL

Limit
Env. / Ins=s.

EUT
Power Rating
Test Mode

Ant.
Freq. Factor Loss
(MHz) {dB/m)

1 4108.000 32.88
2 4884.000 33.82

FCC PART-15C (1G-AV)
BSE4EC 22%C/48%
Receliver M/N:WS4-R
120Vac/60H=
T¥2442 . 240MHz

Engineer : Jarwel Wang

Emission

Reading Level Limits Margin Remark

{dBuv) (dBuv/m) (dBpv/m) (dB)

T.87 48.20 S54.00 2.80 Average
2.54 44 .71 54.00 5.25% Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the ocfficial
limit are not reported.
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Test Mode: Transmitting Mode, Frequency: 2479.104MHz (CH37)

@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Email:ttemc @ tteme.com.tw

File: D:WWO4RITX2479.104.EMI (18)

Data: 6
o7 Level (dBu\/m)

FCC PART-15C (1G-PK)

49

0

1000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Te=st Mode

Freq.
(MH=)

1336. 1672 2008, 2344, 2680
Frequency (MHz)

L/C Chamber Data no. : B

3m 3115 int. pol. : HCRIZCONTAL
FZC PLART-13C (1lG-FPE)

BSE4EC Z22%C/48% Engineer : Jarwel Wang
Recelver M/N:W34-R

120Vac/60Hz

TX2475.104MH=

Znt. Cable Emis=ion
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBuV) (dBuV/m) (dBpV/m) (dB)

1 1633.320
2 2364.1el
3 2510.320
4 2535.520

26.22 3.71 14.24 44 .16 74.00 25.84 Peak
28.55 5.14 S5.48 43.17 T74.00 30.83 Peak
28.83 5.23 1z2.70 46.75 74.00 27.21 Peak
28.56 2.27 11.%% 46.23 74.00 27.77 Peak

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
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Data: 5
o7 Level (dBuVim)

File: D:\WW94RITX2479.104.EMI (18)

FCC PART15C (1

G-PK)

49

ra

4

L

h&ﬁav“wvﬂﬂﬂfV\fLHm“i“““

(=

U10[][]

1336.

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Enwv.
EUT
Power Rating
Te=st Mode

/ Ins.

Freq.
(MH=z)

L/C Chamber
3m 3115

FCC PART-13C (1G-FPE)

BSE4EC 22%C/4

1672
Frequency (MHz)

8%

Recelver M/N:W34-R

120Vac/60H=
TH2479.104MH=

Ant. Cakle
Factor Loss
{dB/m) {(dB)

Reading

(dBuv)

2008,

Data no.
knt. pol.

Enginesr

Emission

Level
(dBuvV/m)

Limits
(dBpv/m)

2344,

3
VERTICAL

Jarwel Wang

2680

1 1586.320
2 2006.320
3 2364.160
4 2510.320
5 2582.560

Margin Remark
(dB})

2%9.530 Peak

2%.5%6 Peak

30.08 Peak

27.538 Peak

23.25 Peak

Remarks:
2.

1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emiszsion levels that are 20dB below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Data: 7
o7 Level (dBuVim)

File: D:WWO4RITX2479.104.EMI (18)

FCC PART-15C (1G-PK)

49

Power Rating

120Vac/60H=

0 2680 2844, 3008, T2 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : &/C Chamber Data no. = 7
Dis. / BZnt. : 3m 3115 knt. pol. : HCORIZONTAL
Limit : FCC BRRT-13C (lG-PE)
Env. / In=. : BS5SE4EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:W34-R

Te=st Mode

TX2475.104MH=

Znt. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) {(dB) {dBpvV) (dBpv/m) (dBpv/m) (dB)
1 3304.840 31.38 6.08 g.10 45.56 74.00 28.44 Peak
Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the ocfficial

limit are not reported.

AUDIX Technology Corporation Report No. EM-F970777



AUDIX J

FCC ID. BEJ9QK-W94R  Page 62 of 109

AUDIX TECHNOLOGY Corp. EMC Laboratory
Ne.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.0.C. Post Code:24443
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ata: 8
Level (dBuW/m)
a7

File: DMW94RITX2479.104.EMI (18)

FCC PART-15C [1G-PK)

49

0

2680 2844, 3008. T 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 8
Dis. / Bnt. : 3m 3115 Ent. pol. : VERTICAL
Limit : FCC PART-15C (13-PE)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2475.104MH=
Znt. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) {(dB) {dBpvV) (dBpv/m) (dBpv/m) (dB)
1 32302.380 31.3¢6 6.12 9.70 47.18 T4.00 26.82 Peak

1.
2.

Bemarks: Emission Level=

limit are not reported.

Zntenna Factor + Cable Los=z + Reading.
The emission levels that are 20dBE below the official
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
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ata: 2
Level (dBuVim)
a7y

File: D:\WW94RITX2479.104.EMI (18)

FCC PART-15C (1G-PK)

49M

kNWWHMdmﬁuwﬂquqwﬂw#wmwwAL¢Mﬂﬁﬂhﬂﬂﬂwnﬂmﬁh

2

Power Rating 120vVac/60Hz

0 3500 3900, 4300, 4700, 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : &/C Chamber Data no. =& 2
Dis. / BZnt. : 3m 3115 knt. pol. : HCORIZONTAL
Limit : FCC BRRT-13C (lG-PE)
Env. / Ins. : BSE4EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:WS54-R

Te=t Mode THZ2479.104MH=

Znt. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark
({MHz) {dB/m) (dB) (dBuvV) (dBpV/m) (dBpv/m) (dB)
1 4128.000 32.87 7.45 9.06 45,42 T74.00 24.538 Peak
2 45358.000 33.9% 8.84 13.43 56.27 74.00 17.73 Peak

Remarks:
2.
limit are not reported.

1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emiszsion levels that are 20dB below the official
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Ne.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.0.C. Post Code:24443
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ata: 1 File: D:WV94RITX2479.104.EM1 (18)
o7 Level (dBuW/m)

FCC PART-15C [1G-PK)

0

49 WWW%MW

1

3500 3a00. 4300. 4700. 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 1
Dis. / Bnt. : 3m 3115 Ent. pol. : VERTICAL
Limit : FCC PART-15C (13-PE)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2475.104MH=
Znt. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) {(dB) {dBpvV) (dBpv/m) (dBpv/m) (dB)
1 4538.000 33.59%9 8.84 13.68 36.32 T4.00 17.48 Peak

Eemarks=s: 1.

Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emiszszion levels that are Z0dE below the official

limit are not reported.
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ata: 3
Level (dBu\W/m)
a7

File: DiWO4RITX2479.104.EMI (18)

FCC PART-15C [1G-PK)

Power Rating

120Vac/60H=

49
0 5500 8000. 10500. 13000. 15500. 18000

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 32
Dis. / Ant. : 3m 3115 Int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : B564EC 22%C/48% Engineer : Jarwel Wang
EUT : Receilver M/N:WS54-R
Power Rating : 120Vac/&0Hz
Test Mode : TH24795.104MH=

Data: 4 File: DXWV94RITX2479.104.EMI (18)

Level ([dBu\W/m)
a7
FCC PART-15C (1G-PK)
49
0 5500 2000. 10500, 13000. 15500. 18000

Trace; (Discrete) Frequency (MHz)
Zite no. : A/C Chamber Data no. @ 4
Dis. / Ant. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC BRRT-13C (lG-PE)
Env. / In=. : BS5SE4EC 22%C/48% Engineer : Jarwel Wang
EUT : Receiver M/N:W34-R

Te=st Mode

TX2475.104MH=
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Email-ttemc @ tteme.com. tw

Dat

a. 10
Level (dBu\W/m)
a7

File: DiWO4RITX2479.104.EMI (18)

FCC PART-15C [1G-PK)

49

Mwwmw\»ww

0

18000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Te=t Mode

19400. 20800. 22200.
Frequency (MHz)
site Data no.
3m 311e¢ Int. pol.
FCC PRRT-15C (1G-FE)
8564EC 22%C/48% Engineer

Recelver M/N:WS4-R
120Vac/60H=
TH2479.104MH=

23600. 25000

10
HORIZONTAL

Jarweli Wang

Data: 9
o7 Level ([dBu\W/m)

File: DiWO4RITX2479.104.EMI (18)

FCC PART-15C [1G-PK)

WWWWWM

49
0 18000 19400. 20800. 22200.

Trace: (Discrete) Frequency (MHz)
Site no. : =ilte Data no.
Dis. / AEnt. : 32m 311¢ Ant. pol.
Limit : FCC PRRT-15C (1G-FPE)
Env. / Ins. : BSE4EC 22%C/48% Engineer
EUT : Receiver M/N:WS4-R
Power Rating : 120Vac/&0Hz
Test Mode : T¥2475.104MH=

23600. 25000

S
VERTICAL

Jarwel Wang
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.O.C. Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-ttemc @ tteme. com tw

Dat

a: 16 File: D:WV94RITX2479.104.EM1 (18)
o7 Level ([dBuVWim)

FCC PART-15C [1G-AV)

WWM

49

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 16
Di=s. / BZnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PRART-13C (1G-4V)
Env. / Ine. : B3E4EC Z2*C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W94-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2475.104MH=
Znt. cCabkle Emis=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
(MH=) {dBE/m) (dE) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 1e52.520 26.22 3.71 g.70 38.62 S54.00 15.38 Average
2 2364.1e0 28.55 2.14 4.83 38.52 S54.00 15.48 Average
3 2510.320 28.832 5.25 6.02 40.10 54.00 12.50 Averags
4 2535.520 28.5¢ 5.27 5.61 35.84 S54.00 l14.16¢ Average

Eemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the ocfficial
limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.O.C. Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
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Dat

a:15 File: D:WVV94RITX2479.104.EMI (18)
o7 Level (dBu\W/m)

FCC PART-15C [1G-AV)

49fvw&vwﬁﬂme¥mehﬁm¢UL“Aﬁﬂwwv&&nhMJ@vbmﬁﬂAﬂxuawﬁwuﬁq{ﬁJLfﬂ

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : 15
Dis. / Ant. : 3m 3115 &nt. pol. : VERTICAL
Limit : FCC PRART-15C (1G-4V)
Env. / Ins. : BS5G4EC 22%C/48% Engineer : Jarweil Wang
EUT : Receiver M/N:WS54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2475.104MH=
Znt. Cable Emis=slon
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBuv/m) (dBupv/m) (dB)
1 1386.320 25.88 3.63 g.00 37.51 S54.00 16.4% Average
2 2006.320 27.81 4.15 4.57 36.53 s4.00 17.47 Average
2 2364.160 28.53 5.14 3.93 37.64 54.00 l6.36 Average
4 2510.320 Z28.83 5.25 5.45% 39.57 34.00 14.43 Average
5 25382.5e0 25.15 5.34 9.78 44 27 s4.00 5.73 Average

Remarks: 1. Emission Lewvel= &Zntenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dB below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Dat

a: 17 File: D:WVV94RITX2479.104.EMI (18)
o7 Level ([dBu\W/m)

FCC PART-15C [1G-AV)

49

0

WWMWWWWW

2680 2844, 3008. T 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 17
Dis. / AEnt. : 32m 3115 nt. pol. : HORIZONTAL
Limit : FCC PRART-15C (1G-&4V)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:WS4-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2479.104MH=
Znt. Cakle Emission
Fredq. Factor Los=s Reading Level Limit=s Margin Remark
(MH=z) {(dB/m) (dB) {dBpvV) (dBpV/m) (dBpvV/m) (dB)
1 3304.840 31.328 6.08 1.02 38.47 34.00 15.53 Averags

Eemarks: 1. Emission Level=

Antenna Factor + Cable Los= + Reading.

2. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax+386-2-26000303
Email-ttemc@tteme. com.tw

Data: 18
o7 Level (dBu\/m)

File: D:WWO4RITX2479.104.EMI (18)

FCC PART-15C [1G-AV)

49

0

WMMMWMW

2680 2844, 3008. T 3336. 3500
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. =: 18
Dis. / EZnt. : 32m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-15C (1G-&V)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2475.104MH=
Znt. Cable Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuvV) (dBpV/m) (dEpv/m) (dE)
1 32302.380 31.3¢6 6.12 3.04 40.52 54.00 13.48 Average
Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the cfficial

limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Data: 14
o7 Level ([dBu\W/m)

File: DiWO4RITX2479.104.EMI (18)

- FCC PART-15C (1G-AV)

“ MMWW

Power Rating

120Vac/60H=

0 3500 3900. 4300. 4700, 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 14
Dis. / EZnt. : 32m 3115 nt. pol. : HORIZONTAL
Limit : FCC PRART-15C (1G-&4V)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:WS4-R
Test Mode : TX2479.104MH=
Znt. Cakle Emission
Fredq. Factor Los=s Reading Level Limit=s Margin Remark
(MH=z) {(dB/m) (dB) {dBpvV) (dBpV/m) (dBpvV/m) (dB)
1 4128.000 32.87 7.45 2.21 42 .57 54.00 11.43 Averags
2 4558.000 332.55 g.84 8.63 51.47 54.00 2.52 LRAverage

Eemarks:

1. Emission Level= Antenna Factor + Cable Lozs + Reading.
2. The emission levels that are 20dE below the cfficial
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ tteme. com tw

Dat

a:13 File: D:WV94RITX2479.104.EM1 (18)
o7 Level ([dBu\W/m)

. FCC PART-15C (1G-AV)

0

49 MWW

3500 3000, 4300. 4700. 5100. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 13
Dis. / EZnt. : 32m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-15C (1G-&V)
Env. / Ine. : B5E64EC Z2%C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W54-R
Power Rating : 120Vac/&0Hz
Test Mode : TX2475.104MH=
Znt. Cable Emisslion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) {(dB/m) (dB) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 4538.000 33.599 8.84 8.63 51.47 54.00 2.53 Average

Eemarks: 1. Emission Level=

Intenna Factor + Cable Los= + Reading.

2. The emission levels that are 2Z0dB below the official

limit are not reported.
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Test Mode: Receiving Mode, Frequency: 2442.240MHz (CH19)

AUDIX J

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel+886-2-26092133 Fax-+386-2-26009303
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Email:tteme@tteme. com.ow

Data: 6
o7 Level (dBuV/m)

File: DiWV94RIRK2442,.240.EMI (10)

FCC PART-15C [1G-PK)

49

0

M

Power Rating

120Vac/60H=

1000 1336. 1672, 2008.
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamkber Data no.
Dis. / BZnt. : 3m 3115 Znt. pol.
Limit : FZC PART-15C (13-PE)
Env. / Ine. : B5E64EC Z2%C/48% Engineer
EUT : Receiver M/N:W54-R

Te=t Mode

R¥2442  240MH=

2344, 2680

2]
HORIZONTAL

Jarwel Wang

Data: 1
97 Level (dBuV/m)

File: DiWV94RIRHK2442.240.EMI (10)

FCC PART-15C [1G-PK)

49

0

M

Power Rating

120Vac/60Hz

1000 1336. 1672, 2008.
Trace: (Discrete) Frequency (MHz)
Site no. : &/C Chamber Data no.
Dis. / Ant. : 3m 3115 Ant. pol.
Limit : FCC PART-15C (13-PE)
Env. / Ine. : B3E4EC Z2*C/48% Engineer
EUT : Receiver M/N:W34-R

Te=t Mode

R¥2442 240MH=

2344, 2680

1
VERTICAL

Jarwel Wang
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AUDIX TECHNOLOGY Corp. EMC Laboratory
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Email:ttemc @ tteme.com.tw

Data: 5
o7 Level (dBuV/m)

File: D:W94RIRX2442.240.EMI {10)

FCC PART-15C (1G-PK)

89) gttt [T

0

Power Rating

120Vac/60H=

2680 3244, 3808. 4372,
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no.
Di=s. / Bnt. : 3m 3115 Ant. pol.
Limit : FZC PART-15C (13-PE)
Env. / Ine. : B3E4EC Z2*C/48% Engineer
EUT : Receiver M/N:W34-R

Te=st Mode

R¥2442  Z240MH=

4936, 5500

2
HORTIZONTATL

Jarwel Wang

Data: 2
o7 Level ([dBu\W/m)

File: DiWV94RIRK2442,240.EMI (10)

FCC PART-15C [1G-PK)

N I T UV USRS

Power Rating

120Vac/E60H=

0 2680 3244, 3808. 4372,
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no.
Di=s. / BZnt. : 3m 3115 Znt. pol.
Limit : FZC PRART-15C (1l3-FPE)
Env. / Ins. : B3G64EC 22*C/48% Engineser
EUT : Receiver M/N:W34-R

Te=st Mode

R¥2442  Z240MH=

4936, 5500

2
VERTICAL

Jarwel Wang
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AUDIX TECHNOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0O.C. Post Code:24443
Tel:+886-2-26092133 Fax-+336-2-26000303

Page 75 of 109

Email:ttemc @ tteme.com.tw

Data: 4
o7 Level (dBuV/m)

File: D:W94RIRX2442.240.EMI {10)

FCC PART-15C (1G-PK)

49
0 5500 8000, 10500. 13000. 15500. 12000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 4
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PRART-13C (1G-PE)
Env. / Ine. : B3E4EC Z2*C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W34-R
Power Rating : 120Vac/60Hz
Test Mode : R¥2442 240MH=z
Data: 3 File: D:WV94RIRX2442,240.EMI (10)
Level ([dBu\W/m)
a7
FCC PART-15C [1G-PK)
49
0 5500 8000, 10500. 13000. 15500. 12000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 3
Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PRART-13C (1G-PE)
Env. / Ine. : B3E64EC Z2*+C/48% Enginser : Jarwel Wang
EUT : Receiver M/N:W94-R
Power Rating : 120Vac/&0Hz
Test Mode : RXZ2442.240MH=
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Data: 7
o7 Level (dBuV/m)

File: D:W94RIRX2442.240.EMI {10)

FCC PART-15C (1G-PK)

WWWWMWWMWM

Power Rating

120Vac/60H=

49
0 18000 19400, 20800, 22200,

Trace: (Discrete) Frequency (MHz)
Site no. : =ilte Data no.
Di=. / Bnt. : 3m 311e ant. pol.
Limit : FZC PART-15C (13-PE)
Env. / Ine. : B3E4EC Z2*C/48% Engineer
EUT : Receiver M/N:W34-R

Te=st Mode

R¥2442  Z240MH=

23600. 25000

7
HORTIZONTATL

Jarwel Wang

Data: 8
o7 Level ([dBu\W/m)

File: DiWV94RIRK2442,240.EMI (10)

FCC PART-15C [1G-PK)

WWMWMW

49
0 18000 19400. 20800. 22200.

Trace: (Discrete) Frequency (MHz)
Site no. : =ilte Data no.
Di=. / Bnt. : 3m 311e Znt. pol.
Limit : FZC PART-15C (13-PE)
Env. / Ine. : B3E64EC Z2*+C/48% Engineer
EUT : Receilver M/N:WS4-R
Power Rating : 120Vac/&0Hz
Te=t Mode : RMZ442 Z240MH=z

23600. 25000

8
VERTICAL

Jarwel Wang
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3.6.3.Restricted Bands Measurement Results

Date of Test Dec. 01, 2008 Temperature 22
EUT Receiver (Transmitter) Humidity 48
Test Mode Tra”;”;ggggzg"w‘l’ﬂi’ (Fcrﬁ'qou)ency: Test Voltage  AC 120V/60Hz
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBpV dBpV/m dBpV/m dB
Peak* 2378090 2858 518 2386 5762 7400 1638
Average * 2378.640 28.58 5.18 10.29 44.05 54.00 9.95
""""""" Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

Low frequency section (spurious in the restricted band
2310-2420MHz).

“*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX TECHNOLOGY Corp, EME Laborstory
¥t Tsun, aipei

AUDIX &

AUDIX

Data; 2
o HEVE (DBUVIM)

Fibe: DiVEM RO of Dand EMI (5)

Dy

354,
Frequency (MHz)

2376,

Data

2398

. 3 HORIEONTAL

: Jarwei Wang

ata; 3
e -2V (OBUVIm)

Fibe: DiVEMRvown of Dand EMI (§)

53

2354,

2376,

Frequency (MHz)
Data no.
po

1. 3

2398

i 3

HORIEUNTAL

: Jarwei Wang
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Date of Test Dec. 01, 2008 Temperature 22
EUT Receiver (Transmitter) Humidity 48
Transmitting Mode, Frequency:
Test Mode 2403.328MHz (CHO) Test Voltage AC 120V/60Hz
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuV dBuV/m dBuV/m dB
Peak * 2378.090 28.58 5.18 25.40 59.16 74.00 14.84
Average * 2378.640 28.58 5.18 18.23 51.99 54.00 2.01

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2420MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX

Data; 1
Leved {dDuvim)
105

i} AUDIX TECHNOLOGY Cosp. I
AUDIX
Con
Tel -850

Fibe: DiVEMRvown of Dand EMI (§)

Fibe: DiVEM RO of Dand EMI (5) Data; 4
e, 2V (EBUVIm)

o T
i {-\
I I
PRRTHSC (16.7H) M
T |
\ 8
1 |
] IRt dairdsc (16401
53 | Pw A 1 53 ] I
[ fl 4 W "‘-\4_'h'. flh Y
Rttt e il Bhotntvrati ulEsi Bt el o I W J \\
A | | L~ et
i SR - —_— e’
20 FEEF 354, 076, 2380, 4 20 FEEF 354, 76, 2380, 4
Frequency (MHz) Frequency (MHz)
Dats no. 3 1 Data no. 31 4
ant. pol. 3 VERTICAL ant. pol. 3 VERTICAL
Eagineer : Jarwei Wang Eagineer : Jarwei Wang
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Date of Test Dec. 01, 2008 Temperature 22
EUT Receiver (Transmitter) Humidity 48
Test Mode Tra”;T;g.Tg 4'\,\’/'|°F‘ij’(?Heg$§”Cy: Test Voltage  AC 120V/60Hz
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBpV dBpV/m dBpV/m dB
Peak* 2483580 2877 523 1908 5308 7400 2092
Average * 2483.580 28.77 5.23 3.08 37.08 54.00 16.92
""""""" Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

AUDIX

2. Low frequency section (spurious in the restricted band
2460-2520MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

i} AUDIX TECHNOLOGY Cosp. I
AUDIX
Con
Tel -850

Data; 5
Leved {dBuvim)
105

Fibe: DiWEM RO of Dand EMI (5) Fibe: DiVEMRvown of Dand EMI (§)

Data; §
Leved {dDuvim)
05

53

PRy SRR 1\ 53 3
i R T ey A
i / Fi AR
(- — e 0 N S (199 N S
AT 240, 2486, 2500, 2520 B AT 240, 2486, 2500, 2520
Frequency (MHz) Frequency (MHz)
ik Data no. 12 Dat no L]
ant. pol. 3 HORIZONTAL ant pul HORLZUNTAL
Eagineer : Jarwei Wang B nes Jarwei Wang
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Date of Test Dec. 01, 2008 Temperature 22

EUT Receiver (Transmitter) Humidity 48

Transmitting Mode, Frequency:

Test Mode 2479.104MHz (CH37)

Test Voltage AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m dBuVv dBuVv/m dBuVv/m dB
Peak * 2483.580 28.77 5.23 18.02 52.02 74.00 21.98
Average * 2483.580 28.77 5.23 8.07 42.07 54.00 11.93

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2460-2520MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX

Data; 6
Leved {dDuvim)
105

i} AUDIX TECHNOLOGY Cosp. I
AUDIX
Con
Tel -850

Fibe: DiVEMRvown of Dand EMI (§)

Fibe: DiWEM RO of Dand EMI (5) Data; T
e, 2V (EBUVIm)

Ty 1
A 1
)
i 1! )
) i )
| | A
f ¥ FCC PART-15C (1G.F¥) 1Y
i 1 | \
I \ / \
4 \a = | \ TG PART-15C (15.AV]
53 o~ o \ o fl\ 53 ] \ 3
J,-" U, 1"“‘".\_9 1 T RN ra % A
- b e il B O N Vi £
1 s - . 1)
ot ¥ St (i S S | D S ]
B AT 240, 2486, 2500, 2520 B AT 240, 2486, 2500, 2520
Frequency (MHz) Frequency (MHz)
Data no. 1 & Dat 2
ant. pol. 3 VERTICAL ant. pol. 3 VERTICAL
Eagineer : Jarwei Wang Eagineer : Jarwei Wang
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4. 20dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the 20dB bandwidth measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 07, 08’|Aug. 06, 09’

4.2. Block Diagram of Test Setup

AC POWER EUT [Receiver (Transmitter)] SPECTRUM
SOURCE ANALYZER

— :POWER LINE — :SIGNAL LINE

4.3. Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band
may have hopping channel carrier frequencies that are separated by 25kHz or
two-thirds of the 20dB bandwidth of the hopping channel, whichever is greater.

4.4. Operating Condition of EUT

4.4.1.Setup the EUT and simulator as shown on 4.2.
4.4.2.Turn on the power of all equipment.

4.4 3.EUT [Receiver (Transmitter)] was on transmitting frequency function during
the testing.

4.5. Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 20dB.
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4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Dec. 01, 2008 Temperature : 23 Humidity : 49 %
No.| Channel | Test Frequency | 20dB Bandwidth 213 i
(20dB Bandwidth)
1. 0 2403.328MHz 1.950MHz 1.300MHz
2. 19 2442.240MHz 1.933MHz 1.288MHz
3. 37 2479.104MHz 1.917MHz 1.278MHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 1.288MHz.

4.6.1.Channel 0, Frequency: 2403.328MHz
= Agilent 22:58:51 Dec 1, 2668

a Mkrl 1.958 MHz

Ref 20 dBm Atten 38 dB A.57 dB
#Peak

Log
18
dB/

1R

- ]

Ol
-6.4
dBm
LaAw

ML 32
33 FC

£
50k
#50p

Center 2.483 328 GHz Span 16 MHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 1.24 ms (61 pts)y
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4.6.2.Channel 39, Frequency: 2442.240MHz

s Agilent 21:58:06 Dec 1, 2008

a Mkrl 1.933 MHz

Ref 26 dBm Atten 38 dB -a,12 4B
#Peak

T A A
B/ o
0 /"\j N\

-6.2
- N \
Ml 52 mfdj K“f\
) [

o |

£(|:) N e r ("Mfu
>G50k
#5mp
Center 2.442 248 GHz Span 18 MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 1.24 ms (61 pts)y

4.6.3.Channel 78, Frequency: 2479.104MHz

% Agilent 22:04:01 Dec 1, 2065

a Mkrl 1.917 MHz

Ref 20 dBm Atten 38 dB -0,99 4B
#Peak

Log

i) P
16
" FALRAY
1F \

[
h

o /N -

dBm -
LaAwy AN

¥ AN
AA

£ify et ey
>G50k
#5mp
Center 2.479 184 GHz Span 18 MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 1.24 ms (61 pts)y
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5. CARRIER FREQUENCY SEPARATION MEASUREMENT

5.1.

Test Equipment

The following test equipment was used during the carrier frequency separation
measurement:

Item

Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.

Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 07, 08’| Aug. 06, 09’

5.2.

5.3.

5.4.

5.5.

5.6.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band may
have hopping channel carrier frequencies that are separated by 25kHz or two-thirds of
the 20dB bandwidth of the hopping channel, whichever is greater.

Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. The channel
separation was measure by spectrum analyzer with 100kHz RBW and 100kHz VBW.
The video bandwidth not to be smaller than resolution bandwidth, the peak was mark
on adjacent bandwidth, the between of peak is carrier frequency separation.

Test Results
PASSED. All the test results are attached in next pages.

Test Date : Dec. 01, 2008 Temperature : 23 Humidity : 49 %

The minimum adjacent channel carrier frequency separation: 2.05MHz

[Above values have met the requirement as specified in section 4.3: frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel
carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth
of the hopping channel, whichever is greater.]
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a Mkrl 280 MHz

Ref 26 dBm Atten 38 dB A28 JB
#Peak T
1Rk 1
Log | ¢ 5

AR m ﬁﬁw ol Y ™

f/ AN (I
gl sz,’ “W

53 FC

£0f:
FTun
#5mp

Start 2.400 8@ GHz Stop 2.438 B@ GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 3.64 ms (BA1 pts)y

a Mkrl 285 MHz
Ref 28 dBm Atten 30 dB 0.00 JB
#Peak |
Lug ! I jl$ é L] W " I

o 8 M AN MR
AR AT
T

ML 52 WM r N “\

53 FC IJH\| i !
AA

g5

FTun

#5mp

——T |
= |
-:_‘_-L

—_

Start 2.430 8@ GHz Stop 2.483 5@ GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 6.48 ms (BA1 pts)y
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6. TIME OF OCCUPANCY MEASUREMENT

6.1. Test EQuipment
The following test equipment was used during the time of occupancy measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 07, 08’|Aug. 06, 09’

6.2.

6.3.

6.4.

6.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(a)(1)(iii))

Frequency hopping systems in the 2400-2483.5MHz shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied by number of
hopping channels employed.

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. The bandwidth of

the fundamental frequency was measure by spectrum analyzer with LIMHz RBW and
1MHz VBW. VBW>RBW ; Span=zero span.

Centered on a hopping channel sweep=as necessary to capture the entire dwell time

per hopping channel ; Detector function=peak ; Trace=Max hold
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Test Results
PASSED. All the test results are attached in next pages.

Test Date : Dec. 01, 2008 Temperature : 23 Humidity : 49 %

Duty cycle: 20 channels*0.4 seconds = 8 seconds

Test Frequency: 2403.328MHz

For per second of 10 channels appearance, the longest time of occupancy for each of 8
seconds is:

10 channels*8 seconds* 4.552ms = 364.160ms (<400ms)

Test Frequency: 2442.240MHz

For per second of 10 channels appearance, the longest time of occupancy for each of 8
seconds is:

10 channels*8 seconds* 4.552ms = 364.160ms (<400ms)

Test Frequency: 2479.104MHz

For per second of 10 channels appearance, the longest time of occupancy for each of 8
seconds is:

10 channels*8 seconds* 4.514ms = 361.120ms (<400ms)
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6.6.1.Channel 0, Test Frequency: 2403.328MHz

a Mkrl 4552 ms

Ref 20 dBm Atten 38 dB -2.73dB
#Peak

A DA P
|

LaAw

V1 352
33 FC

£
f»G0k

Center 2.483 328 GHz Span @ Hz
Res BHW 188 kHz #/BH 108 kHz Sweep 16.16 ms (6B pts)

# Agilent 22:12:52 Dec 1, 20803

Ref 20 dBm Atten 38 dB
#Peak

de/

LaAw

V1 52

53 FC
AR | .

£

>0k ] o o

i wa I i

Center 2.483 328 GHz Span @ Hz
Res BH 188 kHz #BH 188 kHz Sweep 1 s (6A1 pts)
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6.6.2.Channel 19, Test Frequency: 2442.240MHz

a Mkrl 4552 ms

Ref 28 dBm Atten 30 dB -4.23 dB
#Peak
Log 1R

| N 1 T AN 1 A Y gk [T T | T | | I T | .

1 P - o Rl A
| | |

53

LaAw

V1 352
33 FC

£
f»G0k

Center 2.442 248 GHz Span @ Hz
Res BHW 188 kHz #/BH 108 kHz Sweep 16.16 ms (6B pts)

Ref 20 dBm Atten 38 dB

#Peak

de/

LaAw

V1 S2
$3 FC
Anl

e . L IR T \ T |
210 . W W

Center 2.442 248 GHz Span @ Hz
Res BH 188 kHz #BH 188 kHz Sweep 1 s (6A1 pts)

AUDIX Technology Corporation Report No. EM-F970777



FCC ID. BEJ9QK-W94R  Page 90 of 109

6.6.3.Channel 37, Test Frequency: 2479.104MHz

a Mkrl 4514 ms

Ref 28 dBm Atten 30 dB -1.93 4B
#Peak
Log 1R

L, ABIAA WWWWWWW\MWMWMMWW

LaAw

V1 352
33 FC

£
f»G0k

Center 2.479 104 GHz Span @ Hz
Res BHW 188 kHz #/BH 108 kHz Sweep 16.12 ms (6B pts)

- Agilent 19:0

Ref 20 dBm Atten 38 dB
#Peak

de/

LaAw

V1 352
33 FC
F”:' | 4 | H HH 1 | |

F>5@k 1 1 A b mhl 1 Mul 1) bl | b1 1
Vi T o= o LI L™ e | (00 11T LT L i |1 )

— Pl ¥

=
—

Center 2.479 104 GHz Span @ Hz
Res BH 188 kHz #BH 188 kHz Sweep 1 s (6A1 pts)
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7. NUMBER OF HOPPING CHANNELS MEASUREMENT

7.1.

Test Equipment

The following test equipment was used during the number of hopping channels
measurement:

Item

Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.

Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 07, 08’| Aug. 06, 09’

1.2.

7.3.

7.4,

7.5.

7.6.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (815.247(a)(1)(iii))

Frequency hopping systems which use fewer than 20 hopping frequencies may employ
intelligent hopping techniques to avoid interference to other transmissions. Frequency
hopping systems may avoid or suppress transmissions on a particular hopping
frequency provided that a minimum of 15 non-overlapping channels.

Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. Sweep=Auto ; Detector function=peak ; Trace=Max hold

Test Results
PASSED. All the test results are attached in next page.

Test Date : Dec. 01, 2008 Temperature : 23 Humidity : 49 %

The number hopping channel is 20.
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Ref 20 dBm Atten 38 dB

#Peak
Log

e [ MR AR A A

—
1 I
N
—_— |

LaAwy

|
J
M1 S2F

53 FC '

= _

£0f:
FTun
#5mp

Start 2.400 8@ GHz Stop 2.483 5@ GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 10.88 ms (6B1 pts)
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8. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

8.1. Test Equipment
The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer | Model No. |  Serial No. Last Cal. Next Cal.
1. |Power Meter Anritsu ML2487A | 6K00005406 | Jan. 26,08’ | Jan. 25, 09’
2. |Power Sensor Anritsu MAZ2491A 030873 Jan. 26, 08” | Jan. 25, 09’

8.2. Block Diagram of Test Setup

AC POWER EUT [Receiver (Transmitter)] | | POWER SENSOR
SOURCE

POWER METER

— : POWER LINE

— : SIGNAL LINE

8.3. Specification Limits (815.247(b)-(1))

The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 0.125Watt. (21dBm)

8.4. Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in 4.4 except the
test set up replaced by section 8.2.

8.5. Test Procedure (DA 00-705)

The transmitter output was connected to the power sensor and record the reading of
power meter.
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8.6. Test Results
PASSED. All the test results are listed below.

Test Date : Dec. 01, 2008 Temperature : 23 Humidity : 49 %
No.| Channel | Test Frequency | Peak Output Power Limit
1. 0 2403.328MHz 13.75dBm 21dBm
2. 19 2442.240MHz 13.97dBm 21dBm
3. 37 2479.104MHz 14.03dBm 21dBm
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9. EMISSION LIMITATIONS MEASUREMENT

9.1.

Test Equipment
The following test equipment was used during the emission limitations measurement:

Item

Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.

Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 07, 08’|Aug. 06, 09’

9.2.

9.3.

9.4.

9.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(
This test result attaching to §3.6.3)

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with frequency range from 30MHz to 25GHz.
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9.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Dec. 01, 2008 Temperature : 23 Humidity : 49 %

1. 2403.328MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —36.88dBm
is max value that is lower than 20dB of primary channel.

2. 2442.240MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —43.79dBm
is max value that is lower than 20dB of primary channel.

3. 2479.104MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —45.14dBm
is max value that is lower than 20dB of primary channel.

Note: The peak above the limit line is the carrier frequency.

9.6.1.Channel 0, Frequency: 2403.328MHz
% Agilent 21:51:35 Dec 1, 2068

Mkrl 3.218 @ GHz

Ref 26 dBm Atten 368 dB -36.88 oBm
#Peak

Log
18
dB/

Ol
dBm
LaAw

ML 52
33 FC

£
FTun
#5410

Start 38,8 MHz " Stop 12,758 @ GHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 1.534 5 (681 pts)
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9.6.2.Channel 19, Frequency: 2442.240MHz
# Agilent 21:58:58 Dec 1, 2008

Mkrl 3.28 GHz

Ref 26 dBm Atten 38 dB -43.79 dBm
#Peak

de/

Dl
-6.2
dBm
LaAwy

Ml 52
53 FC
AA

£
FTun T I SN T s s S et et
#5mp W kel AT ;

Le 3

£

Start 3@ MHz " Stop 25.88 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 3011 5 (6B pts)

9.6.3. Channel 37, Frequency: 2479.104MHz

Mirl 828 MHz

Ref 20 dBm Atten 38 dB -45.14 oBm
#Peak

de/

ol
-18.5
dBm

LaAw

ML S2]
53 FC| &

AA
£
FTun
#5wp m Gl g

3

i i JEPIOUN Liice, vt TV Vi ot

Start 30 MHz " Stop 25.08 GHz
#Res BW 108 kHz #/BH 108 kHz Sweep 3011 5 (6B pts)
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10.BAND EDGES MEASUREMENT

10.1.Test Equipment
The following test equipment was used during the band edges measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 07, 08’|Aug. 06, 09’

10.2.Block Diagram of Test Setup
The same as section.4.2.

10.3.Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)). (
This test result attaching to §3.6.3)

10.4.0perating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

10.5.Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

10.6.Test Results
PASSED. The testing data was attached in the next pages.

Test Date : Dec. 01, 2008 Temperature : 23 Humidity : 49 %
1. Upper Band edge : The highest emission level is — 46.181dBm on 2.39992GHz
2. Below Band edge: The highest emission level is — 51.524dBm on 2.48358GHz
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10.6.1.Upper Band edge
# Agilent 21:53:54 Dec 1, 2008

Mkrl 2.399 32 GHz

Ref 26 dBm Atten 38 dB -46.181 dBm
#Peak

16 [h|
M

D IV

6.8
dBm J i
LaAwy
160 {I \
ML 52
53 FC 1

AR N k\

£06); ‘“ T
FTun MIMWWM %w patl

N}
#S'n'[] L T e L

Center 2.4808 B8 GHz Span 5@ MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 6.04 ms (BA1 pts)y

10.6.2.Below Band edge

% Agilent 22:05:13 Dec 1, 2003

Mkrl 2.433 58 GHz

Ref 20 dBm Atten 38 dB -51.524 dBm
#Peak

L

16 w\

de/

=

b
-7.4

dBr J \
LaAw
160 / 'L
ML 52
53 FC
AA
£ ot
FTun WWMMM M%

— |
i
I

#Slﬁlp N\.umwl v 1\#1.~\. W"NA e
Center 2.483 58 GHz Span 50 MHz
#Res BW 108 kHz #/BH 108 kHz Sweep 6.04 ms (BA1 ptsy
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11.DEVIATION TO TEST SPECIFICATIONS

NONE
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